
 
 
 
 

CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
CENTRAL VALLEY REGION 

 
ORDER R5-2019-0008 

WASTE DISCHARGE REQUIREMENTS 

FOR 
CITY OF LEMOORE AND LEPRINO FOODS COMPANY 

STONE RANCH PROPERTY 
KINGS COUNTY 

 
  

 
The California Regional Water Quality Control Board, Central Valley Region (Central Valley 
Water Board or Board) finds that:  

 
1. The City of Lemoore (City) provides sanitary wastewater treatment for its 26,000 residents 

at its wastewater treatment facility (WWTF) at 1145 South 18 1/2 Avenue, Lemoore, 
California. Waste Discharge Requirements (WDRs) Order 96-050 authorizes the discharge 
of up to 2.5 million gallons per day (mgd) of secondary disinfected effluent from the City’s 
WWTF to the head of the Westlake Canal and then south to the discharge point on 50,000 
acres owned by Westlake Farms, Inc. (Westlake). The City’s WWTF was designed to treat 
both domestic and industrial wastes that historically included process wastewater from The 
Leprino Foods Company (Leprino) cheese processing plants.  
 

2. Leprino owns and operates two cheese production facilities within the City known as the 
Leprino West Plant and the Leprino East Plant at 351 North Belle Haven Drive and 490 F 
Street, respectively. The two Leprino facilities process approximately 14 million pounds of 
milk and produce an average of 1.5 million pounds of mozzarella cheese per day.   

 
3. Starting in 2002, process water from Leprino’s two facilities is temporarily stored for flow 

equalization at the Leprino West Plant, then conveyed to Leprino’s treatment facility, built 
adjacent to the City’s WWTF, at 1250 South 19th Avenue for further treatment. 
 

4. After treatment, Leprino’s process water is combined with the City’s treated effluent before 
the combined waste streams (combined effluent) are disinfected to comply with disinfected 
secondary-23 recycled water requirements as defined in section 60301.225 of California 
Code of Regulations, Title 22 (Title 22). 

 
5. After treatment and disinfection, the combined effluent is conveyed via pipeline about six 

miles west to where it is discharged at the head of the Westlake Canal. Westlake received 
the combined effluent under an agreement with the City (8 January 1996) and WDRs Order 
96-050; Westlake recycles the wastewater by using it to irrigate crops grown on Westlake’s 
farmland.  

 
6. The combined effluent discharged to the Westlake Canal was increased to approximately 

4.5 mgd in accordance with a complete Report of Waste Discharge (RWD) submitted by the 
City and Leprino in October 2001, following completion of Leprino’s treatment system 
upgrade and construction of a new outfall pipeline to handle the increased flows.  

 



WASTE DISCHARGE REQUIREMENTS ORDER R5-2019-0008 2 
CITY OF LEMOORE AND LEPRINO FOODS COMPANY 
STONE RANCH PROPERTY 
KINGS COUNTY 
 
 

 

7. WDRs Order 96-050 contains Discharge Specification B.8, which states “The maximum 
electrical conductivity (EC) of the discharge shall not exceed the average EC of the source 
water plus 500 µmho/cm”. The average EC of the City’s source water is about 
700 µmho/cm, and therefore the combined effluent discharge to the Westlake Canal was 
required to meet a limit of about 1,200 µmho/cm.  

 
8. The combined effluent EC level from January 2014 through December 2016 averaged 

around 2,100 µmho/cm, which exceeds the limit set by Discharge Specification B.8 of 
WDRs Order 96-060. As a result, in early 2017 Westlake indicated that it would no longer 
accept the combined effluent. In 2018, Leprino entered an agreement with Sandridge 
Partners, LP (Sandridge) dated 11 January 2018 to discharge the combined effluent to land 
owned by Sandridge just south of Westlake Farms, in accordance with Time Schedule 
Order (TSO) R5-2018-0900 issued by the Central Valley Water Board’s Executive Officer on 
27 March 2018. TSO Order R5-2018-0900 requires the City and Leprino to come into 
compliance with Order 96-050 by 26 March 2020 or submit a RWD to discharge to an 
alternate location.   

 
Because there is uncertainty as to how long these arrangements will last, Leprino arranged to 
buy 2,200 acres of farmland north of the head of the Westlake Canal known as Stone Ranch.  

 
9. On 8 June 2018, Leprino and the City submitted a RWD prepared by Kennedy/Jenks 

Consultants (Kennedy/Jenks) to discharge the combined effluent to the Stone Ranch property. 
The RWD proposes to discharge up to 5.0 mgd of combined effluent (monthly average) from 
the City and Leprino for reuse on approximately 1,900 acres of farmland at Stone Ranch. The 
combined effluent will be blended with existing irrigation water and applied to Stone Ranch to 
irrigate feed and fodder crops. The locations of the City’s WWTF, Leprino’s facilities, and 
Stone Ranch are depicted on Attachments A and B (incorporated herein).  

 
10. Leprino and the City will use a portion of its existing effluent disposal pipeline to convey the 

combined effluent to Stone Ranch from the WWTF. However, a new pipeline will need to be 
constructed to connect the existing pipeline to the irrigation canal system at Stone Ranch, 
approximately four miles to the north.  

 
11. The City and Leprino are named as co-dischargers in this Order and are responsible for 

compliance with these WDRs. The City and Leprino are collectively hereafter referred to as 
Dischargers. 

 
Stone Ranch Property 

 
12. The Stone Ranch property (or Stone Ranch) is approximately four miles west of the City 

Latitude 36°19’11.44”N, Longitude 119°53’34.98”W (Sections 3, 10, and 11, Township 
19 South, Range 19 East, MDB&M), and comprises approximately 2,200 acres that has 
historically been used to grow crops such as cotton, alfalfa, wheat, tomatoes, and garlic.  
 

13. The Crescent Bypass and a small section of the South Fork of the Kings River (or South Fork) 
border Stone Ranch to the east (Attachment B). Flows in the South Fork are controlled by 
releases from Pine Flat Dam. The Crescent Bypass is a man-made channel constructed in the 
1930’s between a control structure on the North Fork of the Kings River and the South Fork and 



WASTE DISCHARGE REQUIREMENTS ORDER R5-2019-0008 3 
CITY OF LEMOORE AND LEPRINO FOODS COMPANY 
STONE RANCH PROPERTY 
KINGS COUNTY 
 
 

 

is designed to convey flood waters to the Tulare Lake Basin under extreme flow conditions. 
According to the 2018 RWD, the Crescent Bypass has only been used twice since 1969. 

 
14. Stone Ranch has approximately 1,900 acres of land available for irrigation (land application 

area or LAA). A subsurface drainage collection and evaporation basin system for the property 
was installed in 1984 and 1985. The LAA fields have subsurface drain lines, and the fields and 
evaporation basin are surrounded by interceptor drains and/or tailwater ditches that capture 
excess flows and prevent runoff and seepage into the Crescent Bypass. Drainage flows are 
collected in sumps and pumped to the evaporation basin at Stone Ranch.  

 
15. Discharge of tile drainage water to the evaporation basin at Stone Ranch is currently regulated 

by WDRs Order 98-229. The evaporation basin covers approximately 200 acres adjacent to the 
Crescent Bypass, with a storage capacity of approximately 710 acre-feet with two feet of 
freeboard.  The basin is divided into three cells (north cell, east cell, and west cell).  Maximum 
depth of the basin is 5.75 feet with a maximum water depth of 3.75 feet and side slopes of 
approximately 8:1 (horizontal: vertical).  A permeability test performed within the foot print of the 
basin prior to construction showed a seepage rate of 1.0x10-6 centimeters per second (cm/sec).   

 
16. Order 98-229 will remain in effect to handle discharge of tile drainage water to the evaporation 

basin until the City and Leprino finalize plans and begin discharge of the combined effluent to 
the Stone Ranch Property for irrigation of crops. At that time, all the conditions in this Order 
including its Monitoring and Reporting Program will become effective. 

 
17. An Environmental Impact Report (EIR) was prepared in 1993 for the Stone Ranch evaporation 

basin. The EIR concluded that the evaporation basin presents a minimal risk of adverse effects 
on water bird reproduction due to selenium. In 1997, the State Water Resources Control Board 
(State Water Board) Resolution 97-09 modified a previous Stone Ranch WDR (Order 93-156) 
to require, if selenium contamination exists, the use of US Fish and Wildlife Service (USFWS) 
protocols to determine the amount and type of wildlife habitat necessary to mitigate wildlife 
impacts. Use of these protocols for Order 98-229 determined that no wildlife compensation 
habitat was required.   

 
18. Annual monitoring requirements for Stone Ranch (Order 98-229) include monitoring of 

selenium in evaporation basin water and sediment, in invertebrates collected from the basin 
cells, and in grebe eggs, when present.  Bird counts and nest egg surveys are also required.   

 
This Order carries over requirements for selenium monitoring of water, soil, and invertebrates 
within the evaporation basin, as well as wildlife monitoring including bird counts and nest egg 
surveys.    

 
Facilities 

 
19. Process water from Leprino’s two facilities is combined in equalization tanks and conveyed 

through a 12,000-foot pipeline to the Leprino treatment facility adjacent to the City’s WWTF. The 
Leprino treatment system utilizes two High-Rate Activated Sludge (HRAS) reactors, two 
Dissolved Air Flotation (DAF) units, and three Sequencing Batch Reactors (SBRs), as shown in 
Attachment C (incorporated herein). The HRAS system is used to remove 75% or more of 
soluble chemical oxygen demand. The DAF units act as clarifiers to remove activated sludge 
from the effluent stream to pump it back into the HRAS reactors. The SBRs are used to remove 



WASTE DISCHARGE REQUIREMENTS ORDER R5-2019-0008 4 
CITY OF LEMOORE AND LEPRINO FOODS COMPANY 
STONE RANCH PROPERTY 
KINGS COUNTY 
 
 

 

additional BOD, and for nitrification and denitrification. The wastewater then goes through final 
filtration before it is discharged to an existing pipeline where it is (a) combined with the City’s 
treated sanitary effluent and (b) disinfected using gas chlorination. Leprino’s treatment system 
also includes two lined facultative lagoons used for off-spec wastewater and wasted solids.  
 

20. Average water quality of Leprino’s treated effluent (not combined with the City’s effluent) is 
presented in Table 1 below. 

Table 1 – Leprino Effluent Quality1 
Constituent/Parameter Units Average 
Electrical Conductivity µmhos/cm 2,657 
Total Dissolved Solids mg/L 1,561 
Fixed Dissolved Solids2 mg/L 1,331 
Nitrate as Nitrogen mg/L 3.8 
Ammonia as Nitrogen mg/L 0.8 
Total Kjeldahl Nitrogen mg/L 2.7 
Biochemical Oxygen Demand mg/L 10 
Chloride mg/L 396 
Boron mg/L 0.37 
Sodium mg/L 384 
Sulfate mg/L 21 
1. Average of data from January 2013 to January 2018. 
2. Average based on four samples collected between January and March 2018. 

 
21. The City’s WWTF treatment process consists of two clay-lined aerated ponds (Ponds 1A and 1B) 

and two partially aerated storage ponds (Ponds 2 and 3). Average water quality of the City’s treated 
effluent prior to disinfection (not combined with Leprino’s effluent) is presented in Table 2 below. 

Table 2 – City’s Effluent Quality1 
Constituent/Parameter Units Average 
Electrical Conductivity µmhos/cm 1,168 
Biochemical Oxygen Demand mg/L 33.5 
pH s.u. 7.0 
Total Suspended Solids (TSS) mg/L 43.5 
1. Average based on data collected from January 2013 through January 2018.  

 
22. Average water quality of the combined effluent after disinfection is presented in Table 3 below.  

Table 3 – Combined Effluent Water Quality 
Constituent/Parameter Units Average 
Electrical Conductivity µmhos/cm 2,1411 
Total Dissolved Solids mg/L 1,4053 
Fixed Dissolved Solids mg/L 1,0933 
Nitrate as Nitrogen mg/L 3.22 
Ammonia as Nitrogen mg/L 7.81 
Total Kjeldahl Nitrogen mg/L 13.62 
Total Nitrogen mg/L 16.82 
Biochemical Oxygen Demand mg/L 12.71 
Total Suspended Solids mg/L 221 
Chloride mg/L 3532 
Boron mg/L 0.562 
Sodium mg/L 3181 



WASTE DISCHARGE REQUIREMENTS ORDER R5-2019-0008 5 
CITY OF LEMOORE AND LEPRINO FOODS COMPANY 
STONE RANCH PROPERTY 
KINGS COUNTY 
 
 

 

Constituent/Parameter Units Average 
Sulfate mg/L 14.52 
Arsenic µg/L 4.034 
Selenium µg/L 2.024 
1. Average based on data collected from January 2013 through January 2018.  
2. Average based on three samples collected in March 2018.  
3. Average based on four samples collected between January and March 2018.  
4. Average based on three samples collected in March 2018, one in September 2018, and two in October 2018.  

 
23. The source water used in the Leprino facilities is supplied by the City. Average source water 

quality data is presented in Table 4 below. 

Table 4 – Source Water Quality1 
Constituent/Parameter Units Average 
Electrical Conductivity µmhos/cm 742 
Total Dissolved Solids mg/L 463 
Chloride mg/L 91 
Sodium mg/L 156 
Sulfate mg/L 1.4 
Arsenic µg/L 5.672 
Selenium µg/L 1.302 
1. Average based on five semi-annual samples collected at the Leprino West Facility between 2015 - 2017. 
2. Average based on one sample collected in September 2018 and two collected in October 2018.  

   
24. Based on daily flow data collected between 2013 and 2018, Leprino discharges an average of 

2.6 mgd of treated process water. This is combined with an average of 1.6 mgd of treated 
sanitary effluent from the City to create an average discharge of 4.2 mgd of combined effluent. 
This Order includes a monthly average flow limit of 5.0 mgd of combined effluent to Stone 
Ranch.  
 

25. Solids/sludge from Leprino’s wastewater treatment system are captured or discharged to one 
of the double lined facultative lagoons shown in Attachment C. The lagoons have a clay liner 
overlain by a synthetic liner. As necessary, solids are removed from the lagoon using a dredge, 
then dewatered and stored temporarily on a concrete slab before being hauled off-site for 
further processing, disposal, or land application at the Stone Ranch property. 

 
26. The City’s aerated treatment ponds are periodically dredged, as needed, to remove solids and 

sludge collected in the ponds. In the past, the sludge removed from the ponds has been taken 
off site for disposal at a permitted facility.      

 
Land Application Area Practices 

 
27. Stone Ranch has approximately 1,900 acres of farmland managed as 11 fields, all with 

irrigation water supply and drainage systems to support crop growth. The crops proposed 
for the land application program include winter wheat grown for forage (winter forage), 
alfalfa, and other crops that are allowed by Title 22 for irrigation of disinfected secondary-23 
recycled water. 

 
28. The water supply system for Stone Ranch consists of an extensive irrigation canal system 

with pump stations and gypsum treatment equipment that serve the entire farmed acreage. 
The canal system will receive combined effluent via the pipeline from Lemoore as well as 



WASTE DISCHARGE REQUIREMENTS ORDER R5-2019-0008 6 
CITY OF LEMOORE AND LEPRINO FOODS COMPANY 
STONE RANCH PROPERTY 
KINGS COUNTY 
 
 

 

groundwater inputs from nine irrigation wells at Stone Ranch. The canal system will allow for 
blending of combined effluent and pumped groundwater prior to irrigation. Application will be 
by flood irrigation of checks within the individual fields. 

 
29. The irrigation wells for Stone Ranch are described in Table 5 below.    

 
Table 5 – Irrigation Well Completion Depths and Water Quality1 

Irrigation 
Well ID 

Total 
Depth 

(Feet bsg3) 

Screened 
Interval 

(Feet bsg3) 

Estimated 
Pumping 

Rate (gpm) 

Electrical 
Conductivity 
(µmho/cm) 

TDS  
(mg/L) 

Boron  
(mg/L) 

Selenium 
(µg/L) 

Well 2 220 180-220 500 1,440 970 2.3 <1 
Well 6 584 116-5844 500 1,840 1,230 1.9 1 
[...]
parameters measured before, during, and after purging; sample preparation (e.g., 
filtering); and sample preservation. 

c. A scaled map showing relevant structures fields, and features, the locations of monitoring 
wells, surface waters. 

 
B. Annual Monitoring Reports 

An Annual Report shall be submitted by 1st February of each year, and shall include the 
following:  

1. Names, title, and certificate grade (if required) and general responsibilities of persons 
operating and maintaining the wastewater treatment facilities and LAA. 

2. Names and telephone numbers of persons to contact regarding the facilities for emergency 
and routine situations. 

3. Monitoring equipment and calibration records, as described in Standard Provision C.4. 

4. A discussion and summary of the compliance record for the reporting period.  If violations 
have occurred, the report shall also discuss corrective actions taken and planned to bring the 
discharge into compliance. 

5. A summary of any changes in processing that might affect waste characterization and/or 
discharge flow rates. 

6. A statement of when the wastewater treatment system Operation and Maintenance Manual 
was last reviewed for adequacy and a description of any changes made during the calendar 
year. 

7. Total annual effluent flow and average monthly flows for the City of Lemoore, Leprino, and the 
combined discharge for each month of the year. 

8. A table summarizing the results of all influent and effluent monitoring for the City of Lemoore, 
Leprino, and the combined discharge for year.  

9. Results of sludge depth monitoring of the aerated ponds and facultative lagoons. 

10. A summary of information on the disposal of sludge and/or solid waste during the calendar year. 



MONITORING AND REPORTING PROGRAM R5-2019-0008 17 
CITY OF LEMOORE AND LEPRINO FOODS COMPANY 
STONE RANCH PROPERTY 
KINGS COUNTY 
 

 

 

11. For the LAA, a chronological log of dates for fertilizer, sludge and/or solids applications.  
Nitrogen and salt loading calculations shall be included. 

12. Calculated flow-weighted annual average FDS/TDS concentration for the LAA.  

a. The flow-weighted annual average FDS/TDS concentrations shall be calculated using the 
following formula: 

)(

)]()  [(

12

1

12

1

SiPi

SiSiPiiP

a

VV

VCVC
C









 

Where: Ca = Flow-weighted average annual FDS concentration in mg/L 

 i = The number of the month (e.g., January = 1, February = 2, etc.) 
 C Pi = Monthly average combined discharge FDS concentration for calendar month i in mg/L) 
 C Si = Monthly average supplemental irrigation water TDS concentration for calendar month i in 

mg/L (considering each supplemental source separately) 
 V Pi = Volume of combined effluent applied to discrete LAA fields during calendar month i in 

million gallons 
 V Si = Volume of supplemental irrigation water applied to discrete LAA fields during calendar 

month i in million gallons (considering each supplemental source separately) 
 

12. Calculated total nitrogen loading rate for each field in the LAA for each month and the total 
annual load. 

a. The mass of total nitrogen applied to each discrete field in the LAA on a monthly and 
annual basis shall be calculated using the following formula and compared to published 
crop demand for the crops actually grown: 







12

1

))(345.8(

i

xii

A

MVC
M  

 
Where: M = Mass of nitrogen applied to LAA in lbs/ac/yr 
 Ci = Monthly average concentration of total nitrogen for month i in mg/L  
 Vi = Volume of combined effluent applied to discrete LAA fields during calendar month 

i in million gallons  
 A = Area of the field irrigated in acres 
 i = The number of the month (e.g., January = 1, February = 2, etc.) 
 Mx = Nitrogen mass from other sources (e.g., fertilizer, sludge/solids, and compost) in 

pounds 
 8.345 = Unit conversion factor 

 

13. The results of the Evaporation Basin monitoring including Drainage Sumps, Basin Cells, 
Basin Sediment, Invertebrate, and Wildlife Monitoring as specified in Section II. B.4a 
through B.4e. The results of the monitoring data shall be tabulated and submitted to both the 
Central Valley Water Board and DFW. Reports submitted to DFW shall be mailed to the 
California Department of Fish and Wildlife at 1234 E. Shaw Avenue, Fresno, CA 93710.   



MONITORING AND REPORTING PROGRAM R5-2019-0008 18 
CITY OF LEMOORE AND LEPRINO FOODS COMPANY 
STONE RANCH PROPERTY 
KINGS COUNTY 
 

 

 

14. Update of the Financial Assurance and Closure Plan required by Provision H.16 of WDRs 
R5-2019-0008.  

15. Update on implementation of the Salinity Reduction Study Workplan. 

16. A discussion of any data gaps and potential deficiencies or redundancies in the monitoring 
system or reporting program. 

The Dischargers shall implement the above monitoring program upon initiating discharge of the 
combined effluent to the Stone Ranch Property.   
 
I, PATRICK PULUPA, Executive Officer, do hereby certify the forgoing is a full, true and correct copy of 
the Monitoring and Reporting Program issued by the California Regional Water Quality Control Board, 
Central Valley Region, on 8 February 2019. 
 

     ORIGINAL SIGNED BY 
     
  PATRICK PULUPA, Executive Officer 



MONITORING AND REPORTING PROGRAM R5-2019-0008 19 
CITY OF LEMOORE AND LEPRINO FOODS COMPANY 
STONE RANCH PROPERTY 
KINGS COUNTY 
 

 

 

GLOSSARY 

BOD5  Five-day biochemical oxygen demand 

CaCO3 Calcium carbonate 

DO  Dissolved oxygen 

EC  Electrical conductivity at 25° C 

FDS  Fixed dissolved solids 

TDS Total dissolved solids 

TKN  Total Kjeldahl nitrogen 

TSS  Total suspended solids 

Continuous  The specified parameter shall be measured by a meter continuously. 

24-hr Composite  Samples shall be a flow-proportioned composite consisting of at least eight aliquots 
 over a 24-hour period. 

Daily  Every day except weekends or holidays. 

Twice Weekly  Twice per week on non-consecutive days. 

Weekly  Once per week. 

Twice Monthly  Twice per month during non-consecutive weeks. 

Monthly  Once per calendar month. 

Quarterly  Once per calendar quarter. 

Semiannually  Once every six calendar months (i.e., two times per year) during non-consecutive 
quarters. 

Annually  Once per year.  

mg/L  Milligrams per liter 

mg/kg Milligrams per kilogram 

mL/L  Milliliters [of solids] per liter 

μg/L  Micrograms per liter 

μmhos/cm  Micromhos per centimeter 

gpd Gallons per day 

mgd  Million gallons per day 

MPN/100 mL  Most probable number [of organisms] per 100 milliliters 

 

 



WASTE DISCHARGE REQUIREMENTS ORDER R5-2019-0008 
CITY OF LEMOORE AND LEPRINO FOODS COMPANY 

STONE RANCH PROPERTY 
KINGS COUNTY 

 
INFORMATION SHEET 

 
Background 

The City of Lemoore (City) provides sanitary wastewater treatment for its 26,000 residents at its 
wastewater treatment facility (WWTF). Waste discharge requirements (WDRs) Order 96-050 
authorizes the discharge of secondary disinfected effluent from the City’s WWTF to the head of the 
Westlake Canal for reuse on up to 50,000 acres of farmland owned by Westlake Farms, Inc. 
(Westlake). Leprino Foods Company (Leprino) historically relied on the City’s WWTF to treat 
process wastewater from its cheese processing facilities. However, in 2002, Leprino completed 
construction on its own treatment system to treat its process wastewater as proposed in a 2001 
Report of Waste Discharge (RWD). After treatment, Leprino’s process wastewater is combined with 
the City’s effluent before being discharged to the Westlake Canal. A Monitoring and Reporting 
Program (MRP) R5-2003-0807 was issued 25 February 2003 to the City and Leprino for the 
described discharge.  
 
Historically, Westlake received the combined effluent under an agreement with the City dated 
8 January 1996 and recycled the wastewater by using it to irrigate fodder and fiber crops. In early 2017, 
Westlake indicated that it would no longer accept the combined effluent due to elevated levels of 
salinity in the discharge. In 2018, Leprino signed an agreement with Sandridge Partners, LP to 
discharge the combined effluent to land owned by Sandridge Partners just south of Westlake Farms, in 
accordance with a 27 March 2018 Time Schedule Order (TSO) issued by the Central Valley Water 
Board. The TSO requires the City and Leprino to come into compliance with Order 96-050 or submit a 
RWD for an alternate location. Because there is uncertainty as to how long this arrangement will last, 
Leprino has arranged to buy approximately 2,200 acres of farmland four miles west of Lemoore known 
as Stone Ranch.  
 
On 8 June 2018, Leprino and the City submitted a RWD to discharge the combined effluent to Stone 
Ranch. The RWD proposes to discharge up to 5.0 million gallons per day (mgd) (monthly average) of 
the combined effluent for reuse as irrigation water on approximately 1,900 acres of farmland at Stone 
Ranch. On 27 September 2018, the State Water Resources Control Board, Division of Dinking Water 
approved the Title 22 Engineering Report of reuse of disinfected secondary-23 wastewater for irrigation 
of fodder crops at Stone Ranch.   

 
Wastewater Generation and Disposal 

The City’s WWTF treatment process consists of two clay-lined aerated lagoons (Pond 1A and Pond 
1B) and two partially aerated effluent storage ponds (Pond 2 and Pond 3).   
 
Process wastewater from Leprino’s two facilities is combined in equalization tanks and conveyed 
through the Leprino treatment facility adjacent to the City’s WWTF. The Leprino treatment system 
utilizes two High-Rate Activated Sludge (HARS) reactors, two Dissolved Air Flotation (DAF) units, and 
three Sequencing Batch Reactors (SBRs). The HRAS system is used to remove 75% or more of 
soluble chemical oxygen demand. The DAF units act as clarifiers to remove activated sludge from the 
effluent stream to pump it back into the HRAS reactors. The SBRs are used to remove additional BOD, 
and for nitrification and denitrification. The wastewater then goes through final filtration before it is 
discharged to an existing pipeline where it is (a) combined with the City’s treated sanitary effluent and 
(b) disinfected using gas chlorination. Leprino’s treatment system also includes two lined facultative 
lagoons used for off-spec wastewater and wasted solids. 



INFORMATION SHEET -2- 
WASTE DISCHARGE REQUIREMENTS ORDER R5-2019-0008 
CITY OF LEMOORE AND LEPRINO FOODS COMPANY 
STONE RANCH PROPERTY 
KINGS COUNTY 
 
 
A wastewater treatment flow schematic showing wastewater flows from the City and Leprino is included 
in Attachment C of the Order. Once it reaches Stone Ranch, the combined effluent will be discharged 
into the irrigation canal system and blended with existing irrigation water before being applied to crops.   
 
Average wastewater quality for the City, Leprino, and the combined effluent from January 2013 
through January 2018 is presented in Table 1 below:  
 

TABLE 1. Average Wastewater Quality 

Constituent Units City of 
Lemoore1 

Leprino1 Combined 
Effluent 

Biochemical Oxygen Demand mg/L 33.5 10 12.71 

Total Suspended Solids mg/L 43.5 15 221 

Electrical Conductivity µmho/cm 1,168 2,657 2,1411 

Nitrate as Nitrogen mg/L --- 3.8 3.22 

Ammonia as Nitrogen mg/L --- 0.8 7.82 

Total Kjeldahl Nitrogen mg/L --- 2.7 13.62 

Total Nitrogen mg/L --- 6.5 16.82 

Total Dissolved Solids mg/L --- 1,561 1,4053 

Fixed Dissolved Solids mg/L --- 1,3313 1,0933 

Sodium mg/L --- 384 3181 

Calcium mg/L --- 83 561 

Chloride mg/L --- 396 3532 

Sulfate mg/L --- 21 14.52 

Boron mg/L --- 0.37 0.562 

Arsenic µg/L --- --- 4.034 

Selenium µg/L --- --- 2.024 
1. Average based on monthly data collected from January 2013 through January 2018. 
2. Average based on only three samples collected in March 2018. 
3. Average based on only four samples collected between January and March 2018.  
4. Average based on three samples collected in March 2018, one in September 2018, and two in October 2018. 

 
Based on Stone Ranch irrigation well sampling in November 2017, irrigation supplies at Stone 
Ranch are of similar quality to the combined effluent (Table 13). 

 
Stone Ranch Evaporation Basin 

A subsurface drainage system consisting of tile drains, collection sumps, and an evaporation 
basin were installed at Stone Ranch in 1984 due to shallow groundwater in the area. 
Discharge of tile drainage water to the evaporation basin is currently regulated by WDRs Order 
98-229 issued to the Stone Land Company, Inc. on 11 December 1998.  An Environmental 
Impact Report (EIR) was prepared in 1993 for construction and operation of the evaporation 
basin. The EIR concluded that operation of the evaporation basin presents a minimal risk of 
adverse effects on water bird reproduction due to low selenium levels. Order 98-229 will 
remain in effect to handle discharge of tile drainage water to the evaporation basin until the 



INFORMATION SHEET -3- 
WASTE DISCHARGE REQUIREMENTS ORDER R5-2019-0008 
CITY OF LEMOORE AND LEPRINO FOODS COMPANY 
STONE RANCH PROPERTY 
KINGS COUNTY 
 
 
City and Leprino begin discharge of the combined effluent to the Stone Ranch Property, at 
which time all the conditions in the Order including its Monitoring and Reporting Program 
(MRP) will become effective. 
 
Sampling shows that selenium levels in the combined effluent is relatively low and of similar 
quality to existing irrigation water at Stone Ranch so the reuse of the combined effluent for 
irrigation of crops at Stone Ranch is not expected to significantly change selenium levels in the 
evaporation basin. The Order requires continued monitoring of the combined effluent for selenium 
and carries over requirements for selenium monitoring of water, sediment and invertebrates in the 
evaporation basin, and wildlife monitoring including bird counts and nest egg surveys as well as 
specific prohibitions and discharge specification related to operation of the evaporation basin from 
WDRs Order 98-229. Furthermore, this Order requires the Dischargers to prepare and submit a 
technical report within four years upon initiating the discharge of combined effluent from the City 
and Leprino to the Stone Ranch Property, summarizing the results of the evaporation basin and 
wildlife monitoring and to assess whether existing operations are sufficient to compensate for 
potential impacts to wildlife or if additional mitigation measures are necessary.    

 
Groundwater Considerations 

There are three primary clay layers beneath Stone Ranch that restrict downward migration of 
groundwater; the “A Clay” between 60 and 100 feet below site grade (bsg); the “C Clay” 
between 250 and 300 feet bsg; and the “E Clay” (or Corcoran Clay) between about 610 and 
700 feet bsg. Shallow groundwater beneath the site ranges from about 4 to 14 feet bsg, based 
on monitoring data from monitoring well (MW-1) and 20 piezometers installed at Stone Ranch 
in 1992. Shallow groundwater at Stone Ranch has been characterized by long-term monitoring 
at MW-1 and the piezometers, auger holes drilled at the site in November 2017, and shallow 
wells installed at the site in 1983 prior to installation of the tile drainage system. Groundwater 
quality monitoring data from MW-1, the piezometers, 2017 auger holes, and the 1983 dataset 
are summarized in Table 10 of the Order.  

 
Groundwater considerations are discussed in Findings 47 through 56 of the Order. 

 
Antidegradation 

Antidegradation analysis and conclusions are discussed in Findings 72 through 84 of the Order. 
 
Discharge Prohibitions, Effluent Limitations, Discharge Specifications, and Provisions 

The Order limits the maximum daily discharge flow to 5.0 mgd and sets effluent limits on the 
combined discharge for BOD and TSS of 40 mg/L (monthly average) and 80 mg/L (daily 
maximum); FDS of 1,400 mg/L (annual average); and total coliform organisms of 23 MPN/100 
mL (7-day median), and 240 MPN/100 ML (30-day maximum). The Order also sets a cycle 
average BOD5 loading limit of 100 lbs/acre/day for the LAA, and requires wastewater be applied 